
Touquoy Gold Project Modifications - Environmental Assessment Registration Document 
 

   

SD 12 
Study Design for the Phase 1 Environmental  

Effects Monitoring Program 



 

 

Study Design for the Phase 1 
Environmental Effects Monitoring 
Program for the Touquoy Mine, 
Nova Scotia 
 

July 18, 2019  
 

Prepared for: 
 
Atlantic Mining NS Corporation 
Suite 3083, Three Bentall Centre 
595 Burrard Street 
Vancouver, BC V7X 1L3 
 
 
Prepared by: 
 
Stantec Consulting Ltd. 
845 Prospect Street 
Fredericton NB  E3B 2T7 
 
 

 

Job No.: 121619250 

 

  



 

 



Statement of Limitations 

 

This document entitled Study Design for the Phase 1 Environmental Effects Monitoring Program for the 
[...]
selective mining, an opencut or open pit mining method is used to extract ore at the mine site. Open pit 
mining is conducted using conventional hydraulic excavator / truck fleet with drill and blast. This method 
provides the lowest risk for the scale of mining, expected ground conditions, and orebody geometry at the 
mine (Merit Engineers 2010).   

Blasting operations occur at 5 m bench interval. Run of Mine (ROM) is loaded onto rigid body off-highway 
rock trucks via a hydraulic excavator. ROM is then trucked from the open pit to the ROM stockpile located 
north of the milling complex, where it is crushed and run through the mill at an average rate of 6,000 
tonnes per day. Based on the current resource estimate and milling rate, the remaining life of mine (LoM) 
is expected to be approximately five years. 

Waste rock from the open pit operation is trucked to the waste rock storage area located near the milling 
complex. Ore is extracted from an open pit operation using conventional drill/blast, truck/shovel methods. 
Gold extraction employs gravity concentration to remove the coarse gold followed by Carbon-in-Leach 
(CIL) recovery. The mill provides cyanide destruction through its circuit using the INCO/Air SO2 Process 
followed by arsenic reduction by means of the introduction of ferric sulphate prior to discharge to the TMF. 
Further details on waste rock storage are provided in Section 3.4.    



STUDY DESIGN FOR THE PHASE 1 ENVIRONMENTAL EFFECTS MONITORING PROGRAM FOR THE 
TOUQUOY MINE, NOVA SCOTIA 

Mine Operations  
July 18, 2019 

\\Cd1214-f02\workgroup\1216\active\121619250\2_environmental\8_Reports\1_Phase 1 EEM\Ph1_Study_Design\Final Draft to 
Client\rpt_20190718_ph1_eem_touquoy_study_design_final.docx 20 

 

3.3 MINE WATER REQUIREMENTS 

The major project components of the TMF water management plan are the mill, tailings pond, water 
treatment plant, and the polishing pond. As required under the Industrial Approval, all wastewater and 
surface runoff associated with the mine site is directed to the TMF. An overview of key features of the 
TMF water management plan is described below and shown in Figure 3.1 and the mine water process 
flow is shown in Figure 3.2. 

 

Figure 3.1 Water Management Plan for the Tailings Management Facility 

  





STUDY DESIGN FOR THE PHASE 1 ENVIRONMENTAL EFFECTS MONITORING PROGRAM FOR THE 
TOUQUOY MINE, NOVA SCOTIA 

Mine Operations  
July 18, 2019 

\\Cd1214-f02\workgroup\1216\active\121619250\2_environmental\8_Reports\1_Phase 1 EEM\Ph1_Study_Design\Final Draft to 
Client\rpt_20190718_ph1_eem_touquoy_study_design_final.docx 22 

 

  



STUDY DESIGN FOR THE PHASE 1 ENVIRONMENTAL EFFECTS MONITORING PROGRAM FOR THE 
TOUQUOY MINE, NOVA SCOTIA 

Mine Operations  
July 18, 2019 

\\Cd1214-f02\workgroup\1216\active\121619250\2_environmental\8_Reports\1_Phase 1 EEM\Ph1_Study_Design\Final Draft to 
Client\rpt_20190718_ph1_eem_touquoy_study_design_final.docx 23 

 

The tailings pond receives water from the mill via slurry, the seepage collection pond discharge (which 
captures runoff from the mill site and the waste rock storage facility), dewatering of the open pit, runoff 
from tailings pond un-diverted upstream catchment areas, waste rock piles, on-site mine roads, and direct 
precipitation. Losses in the TMF include decant water, discharges to the polishing pond, water retained in 
the tailings matrix, seepage, and evaporation.  

Seepage collection ditches are installed around the toe of the TMF to collect shallow seepage from the 
tailings pond. Ditches flow into seepage collection ponds where water is pumped and returned to the 
tailings pond. The mill site storm water retention pond and ROM stockpile run-off is directed to the TMF or 
reused in the mill process. Mine water from dewatering the open pit is collected in sumps and pumped to 
the TMF.  

Water in the tailings pond pools in the southern area of the tailings pond. Water is collected in this area 
through strategic tailings deposition. Water collected in the south end of the pond is reclaimed through the 
decant barge for treatment and/or mill reclaim. 

Water is stored in the tailings pond and undergoes natural degradation of cyanide (CN) as water is 
exposed to sunlight. Surplus water in the tailings pond is discharged through the water treatment plant to 
the polishing pond. The TMF effluent discharge period is dependent on ice cover, stream flows, and 
climatic conditions. Water discharged from the tailings pond is treated in the water treatment plant to 
provide metals removal, solids removal, and pH control to meet MDMER discharge limits. 

The polishing pond water is released to a constructed wetland that drains into an unnamed tributary to 
Scraggy Lake. The polishing pond provides additional passive treatment. Outflow from the pond generally 
matches the inflow due to limited capacity in the pond. Extreme events exceeding the Inflow Design Flood 
(IDF) in the polishing pond will bypass the constructed wetland and flow via an emergency spillway 
directly to Scraggy Lake.  

Water withdrawal from Scraggy Lake is used for potable water and freshwater make-up for the mill.  

Other water uses for the site besides process water are fire suppression and dust suppression. 

Water on site is not used for drinking or eating. Potable water used at the mill for eye wash stations, 
safety showers, and in the control room is treated water from Scraggy Lake. Bottled water is supplied to 
the site offices, gate house, and assay lab for drinking. 

Fire suppression water is supplied from Scraggy Lake to a water/fire water storage tank located adjacent 
to the mill. Any additional water required is withdrawn from the stormwater retention pond.  

Water from the polishing pond is used for all dust suppression activities on site.  

3.4 RUN OF MINE AND WASTE ROCK STOCKPILES 

Based on acid-based accounting (ABA) results, waste rock and marginal ore units from the open pit 
operation are considered to be non-acid generating (Merit Engineers 2010). The waste rock storage 
facility (WRSF) is located north of the TMF on the opposite side of Mooseland Road. The associated 



STUDY DESIGN FOR THE PHASE 1 ENVIRONMENTAL EFFECTS MONITORING PROGRAM FOR THE 
TOUQUOY MINE, NOVA SCOTIA 

Mine Operations  
July 18, 2019 

\\Cd1214-f02\workgroup\1216\active\121619250\2_environmental\8_Reports\1_Phase 1 EEM\Ph1_Study_Design\Final Draft to 
Client\rpt_20190718_ph1_eem_touquoy_study_design_final.docx 24 

 

water management facilities for the WRSF include ditches and collection ponds, which are directed to the 
TMF for subsequent treatment (see Section 3.5 for further information on water treatment process). The 
WRSF was located based on the least potential to affect existing natural watercourses. The WRSF is 
sized to accommodate the current LoM waste rock storage requirements of approximately 20 million 
tonnes.   

The ROM storage area is located north of the milling complex. This area has a maximum storage capacity 
of approximately 300,000 tonnes. Water in the ROM storage area is directed to collection ditches that run 
into the milling complex stormwater pond and is used for process water. Process water is directed into the 
TMF, where it is treated prior to discharge to the receiving environment. 

3.5 WATER TREATMENT PLANT 

The effluent quality treatment chain involves the tailings pond, water treatment facility, and the polishing 
pond, which is designed to provide a final effluent that meets the MDMER effluent water quality criteria.  

Water quality treatment involves the following:  

• mill whole tailings cyanide destruction at the mill using the SO2/Air process; 
• sedimentation of mill tailings suspended solids, and supplemental natural CN degradation of mill 

tailings solution in the TMF, with seasonal discharge to the effluent treatment facility; 
• arsenic removal, solids filtration, and pH adjustment in the effluent treatment facility; 
• metals and solids removal in the sludge containment cells (i.e., geobags); and 
• effluent equalization and sedimentation in the polishing pond. 

Effluent treatment involves passive and active treatment processes. The tailings pond is designed to 
facilitate the sedimentation processes, precipitation of dissolved and suspended arsenic solids, and co-
precipitation of cyanide-metal complexes. Water is stored in the TMF during open water conditions to 
promote natural degradation of residual CN, when possible. The CN degradation process in the tailings 
pond is primarily comprised of natural acidification, volatilization, and UV light degradation.  

The treatment plant is located between the tailings dam and the polishing pond. The treatment process 
involves the addition of ferric sulphate to the effluent to precipitate arsenic, hydrated lime to adjust pH, 
hydrogen peroxide to promote oxidation, and coagulant polymer to facilitate the removal of colloidal-sized 
suspended matter. The plant has a maximum design capacity of 450 m³/hr, operating at an average rate 
of 350 m³/hr (CRA 2012). Currently, the treatment plant is in operation year round. 

Treated effluent is discharged through the geobags, which use chemical polymers and flocculants for 
further settlement and removal of sediments. Treated effluent is stored in the polishing pond, where it is 
subsequently released to the environment via a controlled discharge structure. Outflow from the polishing 
pond flows through a constructed wetland where flow is dispersed and seeps through the embankment 
and into Scraggy Lake. The final discharge point from the polishing pond is controlled by a valve (Stantec 
2018b). 



STUDY DESIGN FOR THE PHASE 1 ENVIRONMENTAL EFFECTS MONITORING PROGRAM FOR THE 
TOUQUOY MINE, NOVA SCOTIA 

Mine Operations  
July 18, 2019 

\\Cd1214-f02\workgroup\1216\active\121619250\2_environmental\8_Reports\1_Phase 1 EEM\Ph1_Study_Design\Final Draft to 
Client\rpt_20190718_ph1_eem_touquoy_study_design_final.docx 25 

 

3.6 EFFLUENT CHARACTERIZATION 

Effluent monitoring includes chemical analysis of mine effluent, generally on a weekly basis (when there 
is discharge), to measure parameters listed as deleterious substances in Schedule 4 of MDMER. Monthly 
acute lethality testing involving rainbow trout and Daphnia magna, and quarterly reporting of these results 
is conducted, as is effluent volume, flow rate, and loadings of deleterious substances listed in MDMER 
Schedule 4 when effluent is being discharged from the site. Effluent characterization during the Phase 1 
period (2018-2020) will be presented in the Interpretive Report. 

3.6.1 Effluent Mixing 

The FDP is located at the outlet of the polishing pond. Effluent flows through a constructed wetland prior 
to entering Scraggy Lake. Scraggy Lake, which is located south of the mine site. Treated effluent has 
been discharged since July 2018 with flow rate based on TMF water level requirements.   

A preliminary plume delineation investigation using conductivity was conducted in June 2019 to confirm 
effluent mixing conditions and extent of the plume in the nearfield area of the receiving environment in 
Scraggy Lake. Given the large volume of Scraggy Lake, the average effluent concentration was 
estimated to be approximately 5% at both 100 m and 250 m from where effluent enters the lake. It 
appears that effluent is thoroughly mixed horizontally and vertically within the nearfield area. Based on 
this preliminary work, effluent likely mixes relatively quickly as it flows through the two distinct basins of 
Scraggy Lake before discharging into Fish River. More information on plume delineation is provided in 
Section 6.2.1. 

3.7 ENVIRONMENTAL PROTECTION SYSTEMS 

Environmental protection measures are defined and organized in several plans, including environmental 
protection plans, emergency response plans, and contingency plans. 

3.7.1 Emergency Response Plan 

The Touquoy Mine is subject to provincial and federal guidelines and regulations. As such, environmental 
management systems have been implemented to adequately mitigate environmental liabilities that might 
arise from mining and milling operations. Water and toxicity testing are conducted on a weekly and 
monthly basis, respectively, at the FDP and at other locations in and around the mine site. As described 
in Sections 3.4 and 3.5, mine waste is managed in accordance with permit requirements and associated 
waters are treated as required. 

AMNS has an Emergency Response Plan (ERP) in place for the mine. This plan is prepared and 
implemented in part to mitigate potential environmental effects of accidents and malfunctions. An ERP 
does not prevent accidents, but rather mitigates the potential magnitude of accidents and malfunctions. 
The ERP contains procedures for these events when they occur. ERP’s have been developed and are 
updated as needed for the following procedures/guides:  



STUDY DESIGN FOR THE PHASE 1 ENVIRONMENTAL EFFECTS MONITORING PROGRAM FOR THE 
TOUQUOY MINE, NOVA SCOTIA 

Mine Operations  
July 18, 2019 

\\Cd1214-f02\workgroup\1216\active\121619250\2_environmental\8_Reports\1_Phase 1 EEM\Ph1_Study_Design\Final Draft to 
Client\rpt_20190718_ph1_eem_touquoy_study_design_final.docx 26 

 

• Tailings Management Facility Emergency 
Preparedness and Response Plan 

• Tailings Management Facility Operations, 
Management, and Surveillance Manual 

• Evacuation 
• Surface Mine Rescue 
• Medical Emergency 
• Emergency Transport 
• Fire Fighting 
• Vehicle Incident (on site)  
• Cyanide Exposure 
• Explosion 
• Pit Wall/Ramp Failure 
• Spill Contingency Plan 
• Hazardous Chemical Exposure 
• Entrapment/Confined Space Rescue 

• Radiation Exposure 
• Ground Collapse  
• TMF Failure 
• Sever Electrical Storm 
• Forest Fire 
• Natural Event 
• Flooding 
• Tire Fire 
• Hazardous Substance Release 
• LPG Release 
• Operational Preparedness and Response 

Plan for Upset Water Levels in the Tailings 
Pond 

• External Emergency 
• Bomb Threat 
• Security Breach Power Failure 



STUDY DESIGN FOR THE PHASE 1 ENVIRONMENTAL EFFECTS MONITORING PROGRAM FOR THE 
TOUQUOY MINE, NOVA SCOTIA 

Regulatory Context  
July 18, 2019 

\\Cd1214-f02\workgroup\1216\active\121619250\2_environmental\8_Reports\1_Phase 1 EEM\Ph1_Study_Design\Final Draft to 
Client\rpt_20190718_ph1_eem_touquoy_study_design_final.docx 27 

 

4.0 REGULATORY CONTEXT 

The federal MDMER and the Nova Scotia Environment Act are the two main pieces of legislation that 
pertain to the receiving environment for the Touquoy Mine and are discussed in more detail below. Other 
legislation applies to the Touquoy Mine but, for the purpose of this report, only related acts and 
regulations specifically dealing with the direct operational environmental requirements and the aquatic 
receiving environments are discussed. 

4.1 FEDERAL CONTEXT 

4.1.1 Fisheries Act 

Under Section 36 of the Fisheries Act, the MDMER, which came into effect on June 1, 2018 applies in 
respect of diamond and metal mines that, at any time: 

(i.) exceed an effluent flow rate of 50 m³ per day, based on the effluent deposited from all 
the final discharge points of the mine, and 

(ii.) deposit a deleterious substance in any water or place referred to in subsection 36(3) of 
the Act. 

The Touquoy Mine became subject to the MDMER on July 20, 2018 when effluent was discharged from 
the TMF to Scraggy Lake.  

The MDMER sets authorized limits for the discharge of deleterious substances. The limits shown in  
Table 4.1 are in place until May 31, 2021, after which new limits will be in place, some of which are lower 
than the current limits. 

Table 4.1 MDMER Schedule 4 – Federally Authorized Limits 

Parameter Maximum Monthly  
Mean Concentration 

Maximum 
Concentration in a 
Composite Sample 

Maximum 
Concentration in 
a Grab Sample 

Arsenic (As) 0.50 mg/L 0.75 mg/L 1.00 mg/L 

Copper (Cu) 0.30 mg/L 0.45 mg/L 0.60 mg/L 

Cyanide (CN-) 1.00 mg/L 1.50 mg/L 2.00 mg/L 

Lead (Pb) 0.20 mg/L 0.30 mg/L 0.40 mg/L 